
P.O. Box 525  •  Clay Center, KS 67432, U.S.A.

(785) 632-2151  •  (800) 423-9428  •  FAX (785) 632-3308

Email: info@gtmfg.com  •  Website: www.gtmfg.com

Form S-3094-12
Printed in U.S.A.

300 SERIES

GRAIN DRYER
OPERATOR’S MANUAL
& PARTS BOOK



MANUFACTURERS OF FARM AND INDUSTRIAL EQUIPMENT

300 SERIES
OPERATORS MANUAL & PARTS CATALOG

Your GT Grain Dryer is one of the fi nest grain dryers ever built; designed to give you excellent service for many years. 
The information and suggestions found in this owners manual will help you achieve this.

Your GT Grain Dryer dealer is well trained and equipped to give you complete service when and if the need should 
arise.

We would also like to take this opportunity to thank you for choosing GT and assure you of our continuing interest in 
your complete satisfaction.

TABLE OF CONTENTS

Battery Connections ....................................................................................................................................................12
Bolt Torque Chart ........................................................................................................................................................90
Burner Starting Instructions .........................................................................................................................................17
Controls Identifi cation ............................................................................................................................................ 16-20
Electrical Schematics ............................................................................................................................................ 33-35
Fuel Flow Chart ...........................................................................................................................................................32
General Information .......................................................................................................................................................8
 Theory of Drying ...............................................................................................................................................8
 Rate of Drying ...................................................................................................................................................8
 When Grain Is Mature ......................................................................................................................................8
 Storage Moisture Levels ...................................................................................................................................8
 Moisture Testing ...............................................................................................................................................9
 Cooling of Grain ................................................................................................................................................9
Installation and Set-Up ................................................................................................................................................10
Lubrication ............................................................................................................................................................. 13-14
Maintenance:
 General Operating ..........................................................................................................................................38
 Microprocessor and Sensors ..........................................................................................................................37
Microprocessor Installation ..........................................................................................................................................21
Operating Instructions ........................................................................................................................................... 23-31
Parts List:
 Agitator Assembly ...........................................................................................................................................72
 Auger Assembly .............................................................................................................................................76
 Burner Assembly ...................................................................................................................................... 58-62
 Frame Assembly .............................................................................................................................................68
 Gearbox Assembly .........................................................................................................................................73
 Grain Capillary Assembly ...............................................................................................................................79
 Grain Cleaner Assembly .................................................................................................................................87
 Hydraulic or Electric Unloader ........................................................................................................................88
 Loading Hopper ..............................................................................................................................................82

1



TABLE OF CONTENTS (continued)

 
 Nuts, Washers, and Lockwashers ..................................................................................................................90
 Outside Skin Assembly ............................................................................................................................. 78-79
 Pelmet Assembly ............................................................................................................................................80
 Plenum Assembly ...........................................................................................................................................74
 Power Unit ................................................................................................................................................ 45-53
 Propane Controls Assembly ...........................................................................................................................58
 Tumbler Assembly .................................................................................................................................... 56-57
Safety Information .........................................................................................................................................................3
Sensor Locations ...........................................................................................................................................54-55 & 72
Sequence of Operation for Controler...........................................................................................................................23
Table of Contents ...................................................................................................................................................... 1-2
Trouble Shooting .........................................................................................................................................................40

2



3



4

BE A SAFE OPERATOR
BY THINKING – BEFORE ACTING

AND

BY READING YOUR OPERATOR’S MANUAL

AVOID ACCIDENTS

Most accidents, whether they occur in industry, on the farm, at

home, or on the highway, are caused by the failure of some indi-

vidual to follow simple and fundamental safety rules or precau-

tions. For this reason most accidents can be prevented by recog-

nizing the real cause and doing something about it before the

accident occurs.

Regardless of the care used in the design and construction of any

type of equipment, there are many conditions that cannot be com-

pletely safeguarded against without interfering with reasonable

accessibility and efficient operation.

A CAREFUL OPERATOR IS THE BEST INSURANCE

AGAINST AN ACCIDENT.

THE COMPLETE OBSERVANCE OF ONE SIMPLE RULE

WOULD PREVENT MANY THOUSAND SERIOUS INJURIES

EACH YEAR. THAT RULE IS:

STOP MACHINE TO ADJUST, LUBRICATE, SERVICE,

CLEAN OR MOVE.

CAUTION
1. Read and understand the Operator’s Manual before

operating the unit.

2. Keep children, visitors and all untrained personnel

away from the machine while in operation.

3. Keep all shields and safety devices in place.

4. Stop machine to adjust, lubricate, service, clean or

move.

5. Keep hands, feet and clothing away from moving

parts.

6. Disconnect electrical power before servicing.

7. Keep unit level when operating.

8. Maintain proper tire pressure when transporting

machine. (Refer to Manufacturer’s Recommen-

dations.)



5



6



7

DANGER
DO NOT ENTER DOOR WHEN

MACHINE IS RUNNING

TORQUE WHEEL BOLTS TO 70 LB. – FT.

(94.85 N – M). CHECK TORQUE

BEFORE TOWING AND PERIODICALLY

UNTIL TORQUE IS HELD.

74535

DANGER
FRAME PINCH POINT HAZARD

KEEP AWAY

TO PREVENT DEATH OR

SERIOUS INJURY:

DO NOT OPERATE MACHINE

WITHOUT GUARD IN PLACE.

MAX. PTO SPEED 540 R.P.M.



8

1. Keep all guards and shield in place.

2. Inspect your drive before adding power and know how to shut down in an emergency.

3. Stop all moving parts before allowing anyone to approach the equipment for cleaning, unplugging,

adjusting, performing maintenance or any other duty.

4. Replace all safety shields/guards before restarting.

5. Replace all safety shields/guards as they become worn, damaged, unusable, missing or lost.

GENERAL INFORMATION

Mechanical drying of grain is a relatively new process; therefore, emphasis must be placed on proper operation of grain drying

equipment. Your GT Dryer was designed and engineered to retain grain quality, and to dry grain as rapidly as possible at the

lowest cost consistent with retention of quality grain. study and follow this manual so you too may enjoy the additional profis

derived from drying.

THEORY OF DRYING

The theory of drying has two basic stages: (1) diffusing of internal moisture to the surface of the kernel, and (2) removal of

external moisture by air flowing around the kernel. Vapor pressure is increased inside the kernel which causes moisture to

diffuse through the micropores of the seed coat. The grain temperature largely establishes this rate of diffusion and hence

must be controlled to not exceed a maximum rate which would result in a ruptured kernel.

Removal of the exterior moisture for a given air flow is dependent upon the air temperature. these two stages must be bal-

anced to produce quality dried grain.

This balance is accomplised quite simply in the GT Grain Dryer with its uniform circulation, regulated heat, and controlled air

flow.

RATE OF DRYING

In addition to the kind and variety of grain, the drying rate is controlled by atmospheric conditions. Hard and fast rules cannot

be set forth because of these variables. It will be necessary to dry several batches to determine the exact dryer settings in a

specific area. A chart for recording necessary information for later use is included in the back of this manual.

WHEN GRAIN IS MATURE

Most grain is mature at 30% to 35% moisture. While some grain may be harvested easily at 30%, others do not harvest well

above 20%. Therefore, grain should be harvested as soon as possible after maturity, as long as grain damage is at a minimum

and gleaning thorough.



9

STORAGE MOISTURE LEVELS

To properly store grain, the grain moisture content must be compatible with the length of time the grain will be in stor-

age, and with the grain’s intended use. This moisture content will vary due to locale.

GRAIN 1 YEAR STORAGE

(% Moisture)

Corn 13%

Wheat 13-14%

Barley 13%

Rice 12%

Oats 13%

Rape Seed 10.5%

Grain Sorghum 12%

Flax 9%

Soybeans 11%

Edible Beans 14-16%

Sunflower Seed (Oil Type) 10%

Sunflower Seed (Bird Seed Type) 12%

Corn may be stored at 15% moisture if moved before warm spring weather. For long time storage – up to 5 years, or for

grain stored as seed stock, moisture level should be 2% lower than shown above.

MOISTURE TESTING

Since grain must go into storage at not more than specified moisture content, it is necessary to use a reliable tester to

determine moisture content. When marketing grain from the dryer, it should be only dry enough to eliminate moisture

discounts. The moisture tester may also be profitably used to determine when to harvest.

COOLING OF GRAIN

It is very important to cool grain. Grain being put in storage should be cooled after drying to within 20 degrees F of

atmospheric temperature or, 10 degrees F of grain already in the storage bin. Moisture migration from the air to grain

will occur if the grain is not cooled to these limits.



10

INSTALLATION AND SET-UP

1. INSTALLATION OF EQUIPMENT

The equipment shall be installed in accordance with the installation code for gas burning appliances and

equipment, CAN 1-B149 or applicable code or Provincial Regulation for the class. Installation shall also comply with

National Electric Code, Canadian Electric Code, and all governing regulations regarding electrical equipment installa-

tion.

2. PLACING MACHINE FOR OPERATION

Select a site as level as possible, 50 ft. (15 meters) from any inhabited building. Set machine, if possible,

with fan into prevailing winds. Lower the supporting legs and insert pins. If machine is being set on a level concrete

slab, no additional blocking will be necessary. However if being set on dirt, at least a 2" x 8" x 12" board or equiva-

lent should be placed under each leg for additional flotation. Add any additional blocking material necessary to bring

machine level. Use a level on the main frame to determine this.

3. INSTALLING TOP SECTION OF AUGER AND ADJUST FOR UNLOADING

When installing the top section of auger, it may be necessary to jack the lower flight up to allow the bolt

holes in the connecting shaft to align. The weight of the complete auger should be supported by the top auger bear-

ing when in proper adjustment.

If the dryer is equipped with the standard swivel head, removing bolts through mounting flanges  which hold

the upper and lower auger tubes together will allow the upper tube to be rotated to provide  unloading at several

points.  It should be also noted that on the standard swivel head when the unloading spout is set for unloading one

direction, it will also unload in the opposite direction.  One-fourth turn, of unloading spout, relocates the auger head

to recirculating position.  When unloading or recirculating the unloading spout must reset in holders provided at top

of bin.  These holders may be relocated by drilling bin wall and rebolting holders.  Should use of both unloading posi-

tions be desired, an additional holder may be  obtained through your dealers parts department.  Be sure that the

openings in the upper auger tube and the auger head are properly alighned to insure good circulation.

If the dryer is equipped with the hydraulic drive horizontal top unloading head, the discharge should be set

directly off the right or left hand sides of the dryer.  It is recommended that the hydraulic lines to the drive motor be

connected to a source with a capacity of 7 gallons per minute at 1000 psi.

After connecting hydraulic source to lines at dryer, make certain that the unloading flight has the proper

rotation to remove grain from the head.  When looking into the discharge end of the auger it should be rotating count-

er clockwise

When using the horizontal unloading head, it is not advisable to leave grain set in the dryer for any length of

time (such as overnight) without the vertical auger operating. If grain must be left in the dryer, it should be lowered

to a level below the top of the unload auger head to prevent grain from running back down the vertical auger.

4. LOCATING PROPANE GAS SUPPLY TANK

Location of the Propane Gas Supply Tank must be in accordance with local, state or provincial regulation. It

should also be approved by the insurance company. A minimum distance of twenty-five (25 ft.) (7.5 meters) is recom-

mended for safety and will allow room for maneuvering grain hauling equipment.

GT Propane Gas fired dryers are equipped with Vaporizers and must be connected to the supply tank for LIQ-

UID withdrawal. It is recommended that rubber hose specifically made for Propane gas be used as a supply line con-

necting tank to dryer. Specifications for the line are: (1) minimum working pressure 350 psi, (2) minimum bursting

strength 1,750 psi, and (3) 1/2" minimum inside diameter. Tank pressure is used at the dryer; therefore, it is not nec-

essary to install a pressure regulator at the tank.



11

DANGER

All lines and fittings should be checked periodically for leaks before and during operation. Check for leaks

with liquid detergent suds or comparable substance, but NEVER with flame. Failure to do so may result in

serious injury or death.

CAUTION

Do not use storage tanks that have been used to store Anhydous Ammonia. This causes corrosion to the gas

line controls.

Always protect gas supply line against vehicle or animal damage.

5. ELECTRICAL CONNECTIONS

Power take off machines have as standard equipment a 12 VDC negative ground control circuit.  The lead

wire in wires must be properly connected to the tractor battery.  Red clip to hot (+) side of battery and black clip to

ground (-) side of battery.  See proper battery connections on page 12.

IMPORTANT:  Battery connections other than that described above will be harmful to the ignition 

system.

6. NATURAL GAS

Specifications for natural gas connections are available from the gas supplier and must be adhered to.  The

RB Series dryers will require up to 20 psig., depending on locality.  Pressure shown is at the dryer.  Maximum natural

gas volume required for the RB300 and 345XL is 22 cubic feet per minute.



12

BATTERY CONNECTIONS

DENOTES TRACTOR GROUND



13



14



18

15



16

4

5

63 2

18

1

22

19

10

20 12

17

11

16

13

14

15

9

21

87

NON MICRO-PRO



17



18



19



20

1 2

3

4

8 13

11
12

10

20
14

16

9

15 17
19

18

65

GRAIN GUARD



21

MICRO PROCESSOR BOX ASSEMBLY

POWER FRAME UNIT



22

GRAIN GUARD SENSOR LOCATIONS



23



24



25



26



27



28



29



30



31



32



33

WIRING DIAGRAM - GRAIN GUARD



34

or Grey

or Grey



35



36



37
cont’d on page 38

33



38



39



40

Check for plugged orifice.



41



42



43

33



44

ASSEMBLY DRAWINGS

AND

PARTS LIST



45



46



47



48

POWER UNIT ASSEMBLY (QF)

REF. NO. PART NO. NO. REQ'D. DESCRIPTION

1 D32017 1 Frame Power
2 D37090 1 Brace, Right
2 D37095 1 Brace, Left
3 76056 1 Sheave, Fan Driven (2B 7.0)
4 76002 1 Hub, Fan Driven Sheave
5 D57315 1 Fan
6 D37305 1 Venturi, In-Line Fan
7 D22071 1 Fan
8 D22081 1 Shaft, Fan

10 D32010 1 Support, Idler
11 D37100 1 Support, Large Top Panel
12 D37105 1 Support, Small Top Panel
13 D37200 4 Brace, Top Panel
14 D22142 1 Sheave, Idler (U.S.)

D22146 1 Sheave, Idler (.U.S.)
D22145 2 Sheave, Idler (.U.K.)
D22147 2 Sheave, Idler (Poland)

15 85019 2 Bearing, 2" Pillow Block
16 D22097 2 Bearing, 1½" Pillow Block
17 D37115S 1 Shaft, Power
18 D22170 1 Sheave, Fan Drive (2B 24)
19 D22180 1 Sheave, Auger Drive (1C9)
20 D52194 1 Tumbler, PTO Drive (See page 53 for parts)
21 D22780 1 Sheave, Agitator Drive (1B4)
22 D22790 1 Sheave, Agitator Driven (1B16)
23 D22850 1 Jackshaft, Agitator
24 D22861 1 Housing, Agitator Bearing w/o Bearings
24 D22866 1 Housing, Agitator Bearing w/Bearings
25 D22871 1 Mount, Agitator Bearing Housing
26 D59342 1 Tumbler, Agitator Drive (See page 52 for parts)
27 D37150 1 Panel, Upper Rear Rt.
28 D37155 1 Panel, Lower Rear, Rt.
29 D37261 1 Door, Rt. Upper
32 72255 2 Nut, 5/8" Jam
33 D37225 4 Support, Wrapper
34 73411 2 Key, 3/8" sq. x 1½" lg.
35 D37120 1 Support, Lower Panel Left
36 D37110 1 Support, Lower Panel Right
38 D37260 1 Door, Left
39 D37265 1 Filler, Door
41 D37125 1 Brace, Idler Support
43 73332 7 Zerk, 1/8" NPT Female Grease
44 73150 4 Grease Line, 3/16" Copper per ft.
45 73109 11 Compression Fitting, 3/16" Tube to 1/8 N.P.T.
48 D37065 1 Hitch
49 71957 3 Capscrew, ½" x 5" Full Thread
50 D22260 2 Tightner
51 D37250 1 Panel, Right Lower Front
52 D37160 1 Panel, Left Lower Front
53 73415 1 Key 3/8" sq. x 4¼"
54 D22099 As Req'd. Spacer
56 D22801 1 Fixed Member, Spring Loaded Idler
57 D22812 1 Pivot Member, Spring Loaded Idler
58 73308 1 Spring
59 D22820 1 Washer
60 73231 1 Ring, Retaining
61 71028 1 Capscrew, 5/16" x 1¼"
62 D22840 1 L-Bolt
63 D22830 1 Stop, Pivot
64 73424 1 Key, ½" x ½" x3-7/8"
65 71110 3 Capscrew, ½" x 3"



49

POWER UNIT ASSEMBLY (QF)

REF. NO. PART NO. NO. REQ'D. DESCRIPTION

66 73400 1 Key, ¼" sq. x 1¼"

67 42-18282 1 Key, 808 Woodruff

68 42-16334 2 Bearing, Agitator Jackshaft

69 D37070 2 Jacks

70 73419 1 Key, ½" x ½" x 2½"

72 42-16336 1 Pulley, Idler

73 D32220 1 Spacer

74 D22620 1 Belt, Auger Drive (C195)

75 D32272 1 Belt, Fan Drive (2RB133)

76 42-66015 1 Belt, Agitator Drive (B58)

77 71941 2 Eyebolt, ½" x 1½"

79 71051 1 Capscrew, 3/8" x ¾"

80 D37135 1 Belt Retainer, Lower Fan

93 D57130 1 Handle, Clutch

96 D57150 1 Link, Clutch Handle

97 D57145 1 Arm, Clutch Handle

98 D57155 1 Tube, Clutch Handle

03518 1 Grip, Rubber Handle

100 D32260 1 Guide, Fan Belt

115 D57140 1 Brake, Fan Sheave

119 D37192 1 Panel, Right Fan Guard

120 D37180 1 Panel, Left Fan Guard

121 D37170 1 Panel, Top Fan Guard

122 D37186 1 Panel, Right Lower Rear

123 D37270 1 Panel, Left Lower Rear

D37165 1 Filler, Left Lower Rear (U.S. Only)

124 D37175 1 Guard, Front Belt

125 D52892 1 Wrapper, Right Power Frame - (LP Gas)

D52894 1 Wrapper, Right Power Frame - (Non-Micro)

126 D52131 1 Wrapper, Left Power Frame

127 D32081 1 Wrapper, Front Power Frame

128 D37195 1 Grill

131 74620 1 Decal, Valve

133 73682 1 Decal, Caution Be a Safe Operator

134 73661 1 Decal, Danger LP Gas Supply

135 73668 1 Decal, Caution Fan Clutch

136 73607 1 Decal, Max. PTO Speed 540 RPM

137 74706 1 Decal, Max. Fan Speed 

138 73949 1 Decal, GT Logo

144 71135 1 Capscrew, 5/8" x 3"

145 73981 1 Decal, DANGER - Electrocution

146 D21420 1 Rod, Auger Belt Guide

147 D21430 1 Bracket, Auger Belt Guide Rod

148 D21440 1 Clamp, Auger Guide Bracket

150 D22146 1 Sheave, Idler

151 D57215 1 Lock, Clutch

152 74705 1 Decal, Grease Line

153 D37280 1 Panel, Rear

154 D37275 1 Frame, Right

155 D37085 2 Brace, Panel

156 D37286 1 Bracket, Rt. Fan Guard

157 D37325 1 Guide, Fan Belt

158 D37285 3 Bracket, Fan Guard

159 D37081 1 Mount, Junction Box

NOTE: For nuts, washers and lockwashers - see page 94



50



51



52

POWER UNIT ASSEMBLY

REF. NO. PART NO. NO. REQ'D. DESCRIPTION

1 D22016 1 Power Frame Assembly

2 D22022 1 Brace

3 76005 1 Fan Sheave, PTO (2B 4.8” x 1½”)

76007 1 Hub, Fan Sheave

7 0D22075A 1 Fan Wheel

8 D22080 1 Fan Shaft

10 D32010 1 Idler Support

14 D22142 1 Sheave, Idler (U.S.)

D22146 1 Sheave, Idler (.U.S.)

D22145 2 Sheave, Idler (Cast U.K.)

D22147 2 Sheave, Idler (Cast 1C7 Poland)

15 D22090 2 Bearing, 1½" Pillow Block w/Shim & Adapter

16 D22097 2 Bearing, 1½" Pillow Block

17 D22161S 1 Power Shaft

18 D22170 1 Fan Drive Sheave (2B 24” x 1½")

19 D22180 1 Auger Drive Sheave (1C 9” x 1½")

20 D52192 1 Tumbler Shaft (See page 35 for parts)

21 D22780 1 Sheave 1B 4” x 1½"

22 D22790 1 Pulley, 1B 16” x 1”

23 D22850 1 Agitator Jackshaft

24 D22861 1 Agitator Bearing Housing w/o Bearings

24 D22866 1 Agitator Bearing Housing w/Bearings

25 D22871 1 Agitator Bearing Housing Mount

26 D28250 1 Agitator Drive Tumbler (See page 34 for parts)

27 71106 6 1½" x 2” Capscrew

28 71107 2 1½" x 2¼" Capscrew

32 72255 2 5/8" Jam Nut

34 73411 3 3/8" x 3/8" x 1½" Key

37 73534 2 Cotter Pin, 1/8” x 1¼"

38 71129 4 5/8” x 1½” Capscrew

39 71102 8 ½” x 1” Capscrew

40 71053 12 3/8” x 1¼" Capscrew

41 D22631 1 Idler Support Brace

42 D22240 1 Fan Shaft Support Brace

43 73332 2 Zerk, 1/8" NPT Female Grease

44 D52705 2 Fan Shaft Bearing Grease Line

45 73109 4 3/16” x 1/8” Pipe Compression Fitting

73048 2 ¼-28 x 1/8” N.P.T. Adapter (NTN Bearing Only)

49 71957 3 ½" x 5" Full Thread Capscrew

50 D22260 2 Tightner

51 71110 4 ½" x 3½" Capscrew

52 71825 8 ¼-20 x 3/4" Slotted HD Machine Screw

53 73415 1 3/8" x 3/8” x 4¼" Key

54 D22099 As Req'd. Spacer

56 D22801 1 Fixed Member, Spring Loaded Idler

57 D22812 1 Pivot Member, Spring Loaded Idler

58 73308 1 Spring

59 D22820 1 Washer 1” x 2 1/8” O.D.

60 73231 1 Retaining Ring

61 71028 1 5/16" x 1¼" Capscrew

62 D22840 1 L-Bolt Spring Loaded Idler

NOTE: For nuts, washers and lockwashers - see page 94



53

POWER UNIT ASSEMBLY (QF)

REF. NO. PART NO. NO. REQ'D. DESCRIPTION

63 D22830 1 Pivot Stop for Spring Loaded Idler

64 73420 1 Key, 3/8” x 3/8” x 6-3/8”

65 71110 3 Capscrew, ½" x 3"

66 73400 1 ¼" x ¼" x 1¼" Key

67 42-18282 1 No. 808 Woodruff Key

68 42-16334 2 1” Bearing

69 73508 1 3/8” x 2½" Capscrew

71 D32161 1 Arm, Fan Clutch Idler

72 42-16336 1 Pulley, Idler

73 D32220 1 Spacer

74 D22620 1 Auger Drive Belt (C195)

75 D22271 2 Fan Belt, PTO (B131)

76 K52701 1 B75 Belt, Agitator Drive

77 71941 1 Eyebolt, ½" x 1½"

78 D22652 1 Guard, Power Shaft

79 71051 1 Capscrew, 3/8" x ¾"

80 D37135 1 Belt Retainer, Lower Fan

93 D32171 1 Pivot, Clutch Idler

94 D32270 1 Pin, Fan Clutch Swivel

96 D32235 1 Arm, Link

98 D32040 1 Tube, Belt Retaining

100 D32260 1 Guide, Fan Clutch Belt

110 D32151 1 Handle, Fan Clutch

114 73536 1 Cotter pin, 1/8” x 1 ¾”

115 D32250 1 Brake, Fan Sheave

116 71061 2 Capscrew, 3/8” x 3½"

118 73048 Adapter, Grease Line, ¼" x 28 Male to 1/8” N.P.T.

Female x 90
o

119 D22213 1 Panel, Right Fan Guard

120 D22221 1 Panel, Left Fan Guard

121 D22042 1 Panel, Top Fan Guard

122 D32110 1 Panel, Right Belt Guard

123 D32100 1 Panel, Left Belt Guard

124 D22062 1 Guard, Front Belt

125 D32092 1 Wrapper, Right Power Frame - (LP Gas)

126 D32070 1 Wrapper, Left Power Frame

127 D32080 1 Wrapper, Front Power Frame

128 D22052 1 Grill

129 D32102 2 Grill Hinge Strap

130 73278 1 Grommet

131 74620 1 Decal, Valve

132 73958 1 Decal, Plenum and Grain Temperature

133 73682 1 Decal, Caution Be a Safe Operator

134 73661 1 Decal, Danger LP Gas Supply

135 73668 1 Decal, Caution Fan Clutch

136 73607 1 Decal, Max. PTO Speed 540 RPM

137 74706 1 Decal, Max. Fan Speed 1850 RPM 

138 73949 1 Decal, GT Logo

140 71823 42 ¼" x 20 x ½" Slotted HD Machine Screw

141 71825 6 ¼" x 20 x ¾” Slotted HD Machine Screw

143 73833 2 Decal, Danger Keep Hands & Feet Away

144 71135 1 Capscrew, 5/8" x 3"

145 73981 1 Decal, DANGER - Electrocution

146 D21420 1 Rod, Auger Belt Guide

147 D21430 1 Bracket, Auger Belt Guide Rod

148 D21440 1 Clamp, Auger Guide Bracket

157 D37325 1 Guide, Fan Belt

NOTE: For nuts, washers and lockwashers - see page 94



54

REF. NO. PART NO. NO. REQ'D. DESCRIPTION

2 79065 1 Clamp, Sensor

3 D25900 1 Angle, Sensor

4 77247 1 Magnet

5 77248 1 Sensor, Pickup

15 71823 1 Screw, ¼ x ½ Machine

16 D25795 1 Mount, PTO Sensor

17 D25830 1 Bracket, PTO



REF. NO. PART NO. NO. REQ'D. DESCRIPTION

1 D22142 1 Sheave, Idler (U.S.)

D22145 2 Sheave, Idler (Cast U.K.)

D22146 1 Sheave, Idler (U.S.)

D22147 2 Sheave, Idler (Cast 1C7 Poland)

2 79065 1 Clamp

3 D25900 1 Angle, Vertical Auger Sensor

4 77247 1 Magnet

5 77248 1 Sensor, Pickup

7 D25805 1 Bracket, Sensor Mtg.

8 D25880 1 Bracket, Upper

9 D25850 1 Tab, Sensor

11 D25820 1 Mount, Conduit

12 73157 1 Connector, 3/8 St

15 71823 3 Screw, ¼ x ½ Machine

55

MICRO-PRO
VERTICAL AUGER SENSOR ASSEMBLY



56

NOTE: For nuts, washers and lockwashers - see page 94

REF. NO. PART NO. NO. REQ'D. DESCRIPTION

1 75519 2 U-Joint Kit

2 42-16182 2 Yoke w/Keyway

AGITATOR DRIVE TUMBLER (QF)
D59342



57

REF. NO. PART NO. NO. REQ'D. DESCRIPTION

1 73299 2 Yoke w/Spine (WCHD)

3 73298 2 U-Joint Kit (Cross Kit WCHD)

4 75514 2 Nylon Bearking Kit

5 75516 1 Safety Shield, Outer

6 75515 1 Safety Shield, Inner

PTO TUMBLER SHAFT

D52194

WATERSCHEID TUMBLER

REF. NO. PART NO. NO. REQ'D. DESCRIPTION

1 42-16181 2 U-Joint Kit 

2 42-16182 1 Yoke w/Keyway

3 73596 1 Yoke w/Pin Hole

AGITATOR DRIVE TUMBLER

D28250

NOTE: For nuts, washers and lockwashers - see page 94



58



59

REF. NO. PART NO. NO. REQ'D. DESCRIPTION

1 D37210 1 Tube, Burner (Propane)

2 D22304 1 Burner, Ring (Propane)

3 D22690 1 Ring, Flame Deflector

4 D22320 1 Spark Plug

5 D22341 1 Vaporizer, Ring

6 57001242 2 Bracket, Vaporizer

7 71959 3 Bolt, Burner MR

8 D22462 1 Window, Plexiglass

9 D37245 1 Tube, Outside Liquid to Vapor

10 D37235 1 Tube, Outside Vapor to Plumb.

11 D22361 1 Tube, Inside Vapor

12 D22454 1 Tube, Inside Liquid

13 D22373 1 Tube, Inside Vapor to Burn

15 D22404 1 Orifice - LP

16 D32301 1 Holder, Orifice

18 73086 7 Adapter, ½" P. to ½" T. Union

19 71028 4 Capscrew, 5/16” x 1¼" Hex

21 D37330 3 Coupler, Union Brkt.

22 71942 4 Screw, No. 14 x 3/4” Metal

23 73270 2 Grommet, 3/8” I.D. Rubber

24 74160 1 Adaptor, Fan

25 72035 2 Screw, No. 8 x ¼" Metal

27 77100 1 Nut, Conduit

28 D37231 1 Tube, Outside, Vapor to Burner

30 72947 1 Tee, ½" x ½" x ½" N.P.T.

31 72928 1 Nipple, ½" x 13”

32 72910 1 Reducer, ½" x ¼"

33 72633 1 Plug, ¼" N.P.T. Plug

34 57001241 1 Mount, Spark Plug

35 D32130 1 Bracket, Flame Detector Bulb Mount

36 72797 1 Nipple, ½" x 4½" XH

38 72946 2 Elbow, ½" x 90
o

St.

51 D32370 1 Shield, Burner LP

52 D37205 1 Cover, Hole

53 73101 1 Adapter 90
o

BURNER ASSEMBLY (QF)

NOTE: For nuts, washers and lockwashers - see page 94



60

BURNER ASSEMBLY



61

REF. NO. PART NO. NO. REQ'D. DESCRIPTION

1 D22295 1 Tube, Burner (Propane)

1 D32960 1 Tube, Burner (Natural Gas)

2 D22304* 1 Burner, Ring (Propane)

2 D22305 1 Burner, Ring (Natural Gas)

3 D22690 1 Ring, Flame Deflector

4 D22320 1 Spark Plug

5 D22341* 1 Vaporizer, Ring

6 57001242* 2 Bracket, Vaporizer

7 57001240 3 Mount, Burner

8 D22462 1 Window, Plexiglass

9 D22333@ 1 Tube, Outside Liquid to Vapor

9 D32331* 1 Tube, Outside Liquid to Vapor

10 D32312* 1 Tube, Outside Vapor to Plumb.

11 D22361* 1 Tube, Inside Vapor

12 D22454* 1 Tube, Inside Liquid

13 D22373* 1 Tube, Inside Vapor to Burner

14 D22352 1 Door, Inspection

15 D22400* 1 Orifice - LP

16 D32300* 1 Holder, Orifice

18 73086* 7 Adapter, ½" P. to  ½" T. Union

19 71028* 4 Capscrew, 5/16 “ x 1¼" Hex

21 D37330 3 Coupler, Union Brkt.

22 71942* 4 Screw, No. 14 x 3/4” Metal

23 73270 2 Grommet, 3/8” I.D. Rubber

24 71825 8 Machine Screw ¼" - 20 x 3/4” SL HD

25 72035 2 Screw, no. 8 x ¼" Metal

27 77100* 1 Nut, Conduit

28 D32321* 1 Tube, Outside, Vapor to Burner

29 72790* 1 Nipple, 1/2” Close

30 72886* 1 Tee, 1/2” x 1/2” x 1/2” N.P.T.

31 72928* 1 Nipple, ½"  x 13”

32 72910* 1 Reducer, ½" x ¼"

33 72633* 1 Plug, ¼" N.P.T. Pipe

34 57001241* 1 Mount, Spark Plug

35 D32130 1 Bracket, Flame Detector Bulb Mount

36 72797* 1 Nipple, ½"  x 4½"  XH

37 72793* 1 Nipple, ½"  x 2½"  XH

38 72858* 1 Elbow, ½"  x 90° St.

39 72843* 1 Elbow, ½"  x 90°

BURNER ASSEMBLY

NOTE: *Propane Burners Only

NOTE: @CSA Dryers Only

NOTE: For nuts, washers and lockwashers - see page 94



62

PROPANE CONTROL CABINET ASSEMBLY
QUIET FAN - GRAIN GUARD



REF. NO. PART NO. NO. REQ'D. DESCRIPTION

1 D25102 1 Gauge, Pressure
2 72841 1 Elbow, ¼"  x 90 Degree
3 73110 1 Connector, ¼"  Tee to ¼"  Pipe
4 D55310 1 Line, Pressure Gauge
5 D25632 1 Bracket, Rear Plumbing
6 D25610 2 Clamp, ½" Saddle
7 73071 2 Connector, ½" Tee to ½" Pipe
8 72792 2 Nipple, ½" x 2”
9 71987 2 U-Bolt

10 72858 4 Elbow, ½" Street
11 D25191 1 Regulator, ½" Pressure
12 72799 1 Nipple, ½" x 6” SCD80
13 77575 2 Coil, Solenoid Block
14 77587 1 Valve, ½" Solenoid Block
15 73146 1 Plug, ¼" NPP Brass
16 73047 1 Elbow, 90

o

Brass, ¼"  Tee to ¼"  M.N.P.T.
17 72791 1 Nipple, 1/2” x 1 1/2”
18 74123 1 Valve, Ball
19 72793 1 Nipple, ½" x 2½"
20 D25620 1 Bracket, Front Plumbing
21 74737 1 Decal, Starting Instructions
22 74735 1 Decal, Wiring Diagram
23 74618 1 Decal, Sequence
24 D25512 1 Door, Cabinet
25 D25862 1 Cabinet
26 73159 1 Flame Detector
27 73166 Per Ft. Conduit, 3/8” Liquidtite
28 73270 2 Grommet, 3/8” I.D. Rubber
29 D32020 1 Tube, Air Switch
30 D25161 1 Flame Detector
31 77231 1 Block, Terminal
32 77267 2 Block, Terminal
33 77188 1 Holder, In-Line Fuse
34 77268 1 Fuse, 7 Amp
35 D25252 1 Bracket, Solenoid
36 73278 2 Grommet, 5/8” I.D. Rubber
37 K25030 1 Air Switch
38 73110 1 Connector, 1/4” Tee to 1/4” Pipe
39 72279 1 Nut, 1” N.F. Hex Ham
40 77228 1 Coil
41 77229 1 Bracket, Coil
42 77540 1 Wire, Spark Plug
43 90037 1 Connector, 1/2” Hose To 3/8” N.P.T.
44 72595 1 Washer
45 72956 1 Tee, 3/8”
46 D25240 2 Valve, 1/4” N.P.T. Relief
47 72780 1 Nipple, 3/8” Close  

72890 2 Bushing, 3/8” x 1/4” Reducer
48 D25120 1 Valve, 3/8” N.P.T. Quick Acting
49 D25275 1 Bracket
50 72944 2 Elbow, 3/8” N.P.T. Street (3 FOR CSA)
51 73085 2 Connector, 1/2” Tube to 3/8” M.N.P.T. (3 FOR CSA)
52 D57242 1 Tube, Liquid Inlet
53 72948 1 Elbow, 3/8” N.P.T.
54 D25272 1 Bracket, Plumbing
55 72784 2 Nipple, 3/8” N.P.T. x 3” X.H. CSA
56 D25280 1 Strainer, 3/8” N.P.T.
57 72653 1 Plug, 3/8” N.P.T. Pipe
58 72787 1 Nipple, 3/8” x 4 1/2”

72956 1 Tee, 3/8” N.P.T.
59 72980 1 Bushing, 3/8” x 1/4” Red
60 72781 1 Nipple, 3/8” N.P.T. x 1 1/2” X.H.
61 77640 1 Body, 3/8” N.P.T. Solenoid Valve (2) FOR CSA
62 77641 1 Coil, Solenoid Valve 12 Volt (2) FOR CSA
63 74171 1 Valve, Pop Off 1/4” x 45 PSI
64 72946 1 Elbow, 1/2” N.P.T. Street S80 

63

PROPANE CONTROL CABINET ASSEMBLY

MICRO-PRO

NOTE: For nuts, washers and lockwashers - see page 94



64

REF. NO. PART NO. NO. REQ'D. DESCRIPTION

60 73278 2 Grommet

61 73270 2 Grommet

62 77188 1 Holder, In-Line Fuse

63 77268 1 Fuse, 7 Amp

64 73110 1 Fitting, ¼ T to ¼ Pipe

65 77229 1 Bracket, Coil

66 77267 2 Block, Terminal

67 74658 1 Decal, Starting Instructions

D22200 1 Wire, Tractor Lead-In

71 72673 1 Plug, ½" N.P.T. Pipe

73 72653 1 Plug, 3/8” N.P.T. Pipe

74 D25275 1 Bracket

75 72948 1 Elbow, 3/8” N.P.T.

76 D57242 1 Tube, Liquid Copper

77 72787 1 Nipple, 3/8” N.P.T. x 4½"

78 72595 1 Washer

79 90037 1 Connector, ½" Hose to 3/8 N.P.T.

80 72956 1 Tee, 3/8

72890 2 Bushing, 3/8” to 1/4” Reducer

82 72780 1 Nipple, 3/8” Close

77245 Per Ft Wire, Spark Plug

73268 1 Terminal, Spark Plug

77249 1 Terminal, Straight

77250 1 Boot

83 73100 1 Elbow, ½"T - 3/8 N.P.T.

PROPANE CONTROL CABINET ASSEMBLY

MICRO-PRO

REF. NO. PART NO. DESCRIPTION

84 77643 Kit, 3/8” Solenoid Valve Diaphram Repair

85 77643 Kit, ½" Solenoid Valve Diaphram Repair

86 77641 Coil, 12 Volt Solenoid Valve, 27” Leads

w//Forks

SOLENOID VALVE ASSEMBLY

84

86

85



65

PROPANE CONTROL CABINET ASSEMBLY QUIET FAN    NON-MICRO



66

REF. NO. PART NO. NO. REQ'D. DESCRIPTION

1 D25102 1 Gauge, Pressure

2 72841 1 Elbow, 1/4” x 90 Degree

3 73110 1 Connector, 1/4” Tee to 1/4” Pipe

4 D55310 1 Line, Pressure Gauge

5 D25632 1 Bracket, Rear Plumbing

6 D25610 2 Clamp, 1/2” Saddle

7 73071 2 Connector, 1/2” Tee to 1/2” Pipe

8 72792 1 Nipple, 1/2” x 2”

9 71987 2 U-Bolt

10 72858 4 Elbow, 1/2” Street

11 D25191 1 Regulator, 1/2” Pressure

12 72799 1 Nipple, 1/2” x 6” SCD80

13 77575 2 Coil, Solenoid Block

14 77587 1 Valve, 1/2” Solenoid Block

15 73146 1 Plug, 1/4” NPP Brass

16 73047 1 Elbow, 90 Degree Brass, 1/4” Tee

To 1/4” M.N.P.T.

17 72791 1 Nipple, 1/2” X 1 1/2”

18 74123 1 Valve, Ball

19 72793 1 Nipple, 1/2” x 2 1/2”

20 D25620 1 Bracket, Front Plumbing

21 D24033 1 Thermometer, Plenum

22 D24123 1 Thermometer, Grain

23 74714 1 Decal, Operating Instructions

24 74715 1 Decal, Wiring Diagram

25 D25511 1 Door, Cabinet

26 D25863 1 Cabinet

27 73223 1 Light, Utility 12 Volt Only

28 73270 2 Grommet, 3/8” I.D. Rubber

29 73271 2 Grommet, 1/4” I.D. Rubber

30 73159 4 Connector, 3/8” Conduit x 90 Degree

31 D55260 2 Conduit, 25” Long

32 D52321 1 Tube, Air Switch

33 77230 1 Block, Terminal

34 D25252 1 Bracket, Solenoid

35 73278 1 Grommet, 5/8” I.D. Rubber

36 77228 1 Coil

77229 1 Bracket, Coil

37 77540 1 Wire, Spark Plug

38 77384 1 Booster, Spark

39 D25161 1 Flame Detector

40 D25770 1 Switch, Plenum

77393 1 Knob, Switch

41 K25231 1 Thermostat, Grain Temperature

42 K25030 1 Air Switch

43 73110 1 Connector, 1/4” Tee to 1/4” Pipe

44 72279 1 Nut, 1” N.F. Hex Ham

45 D25212 1 Bracket, Switch

46 77162 4 Wire, Tractor Lead-In

PROPANE CONTROL CABINET ASSEMBLY NON-MICRO



67

NOTE: For nuts, washers and lockwashers - see page 94

REF. NO. PART NO. NO. REQ'D. DESCRIPTION

47 77143 1 Fuse, 10 Amp

48 D25170 1 Holder, In-Line Fuse

49 D25140 1 Switch, Push to Start

50 D25130 1 Switch, On-Off

51 74530 1 Decal, Green Indicator

52 74615 1 Decal, Red Indicator

53 74725 1 Decal, Push to Start

54 90037 1 Connector, 1/2” Hose To 3/8” N.P.T.

55 72595 1 Washer

56 72956 1 Tee, 3/8”

57 D25240 2 Valve, 1/4” N.P.T. Relief

58 72780 1 Nipple, 3/8” Close

72890 2 Bushing, 3/8” x 1/4” Reducer

59 D25120 1 Valve, 3/8” N.P.T. Quick Acting

60 D25275 1 Bracket

61 72944 2 Elbow, 3/8” N.P.T. Street

62 73085 2 Connector, 1/2” Tube to 3/8”

63 D57242 1 Tube, Liquid Inlet

64 72948 1 Elbow, 3/8” N.P.T.

65 D25272 1 Bracket, Plumbing

66 72784 2 Nipple, 3/8” N.P.T. X 3” X.H.

67 D25280 1 Strainer, 3/8” N.P.T.

68 72653 1 Plug, 3/8” N.P.T. Pipe

69 72787 1 Nipple, 3/8” x 4 1/2”

70 72956 1 Tee, 3/8” N.P.T.

72980 1 Bushing, 3/8” x 1/4” Red

71 72781 1 Nipple, 3/8” N.P.T. x 1 1/2” X.H.

72 77640 1 Body, 3/8” N.P.T. Solenoid Valve

73 77641 1 Coil, Solenoid Valve 12 Volt

74 72946 1 Elbow, 1/2” N.P.T. Street S80

PROPANE CONTROL CABINET ASSEMBLY NON-MICRO



68

FRAME ASSEMBLY



69

FRAME ASSEMBLY

REF. NO. PART NO. NO. REQ'D. DESCRIPTION

1 D21013 1 Main Welded Frame

2 D21021 4 Jack

2 D21022 4 Jack, Adjustable

3 D21190 2 Seal

4 42-110149 2 Inner Bearing

5 D21050 2 Outer Bearing

6 D21060 2 Nut

7 D21075 2 Hub with Bearing Cups

8 D21080 2 Wheel Rim 15"

D21085 2 Wheel, Tire & Tube Mounted

9 D21450 5 Bin Bottom Sheet (Perf. Coated)

10 D21460 1 Bin Bottom Sheet w/Access Hole (Perf. Coated)

11 D21124 1 Access Door Frame

12 D21133 1 Access Door

13 D21141 1 Bin Bottom Well w/Boot

14 D21161H 1 Bottom Auger Bearing

15 D21172 1 Spider

16 D21182 1 Grain Sampler

D21340 1 Half, Inner Sampler

D21350 1 Half, Outer Sampler

17 71053 16 3/8" x 1¼" Capscrew

18 71923 114 ¼" - 20 x ½" Slotted HD Machine Screw

19 42-16053 8 Stud

20 71329 4 ½" x 1½" Carriage Bolt

21 71922 75 ¼" - 20 x 3/8" Slotted HD Machine Screw

23 42-16127 1 1/8" Zerk

26 73109 2 3/16" Compression Fittings with 1/8" Pipe Thread

27 73150 1 Lower Bearing Grease Line (QF only)

27 73332 1 Zerk, 1/8" Female (QF only)

28 D21200 2 Cap

29 73527 2 5/32" x 1¼" Cotter Pin

33 71054 2 3/8" x 1½" Capscrew

34 71825 2 ¼" - 20 x ¾" Slotted HD Machine Screw

35 73586 4 Pin

36 73587 4 Clip

38 72474 2 ¾" Washer

46 73289 1 Seal, 2" I.D. Neoprene Shaft

47 73290 1 Seal, 2.72" I.D. Neoprene Bearing

48 D21400 1 Bin Bottom Sheet (Solid)

49 D29560 3 Clip

50 73048 1 Zerk, 1/8" Female (QF only)

50 42-16127 1 Zerk, 1/8" Grease

51 D21500 1 Track

52 72488 6 Washer

53 D21136 1 Bar, Safety

74716 1 Decal, Safety

73287 1 Rubber, Access Door Frame

NOTE: For nuts, washers and lockwashers - see page 94



70

AGITATOR ASSEMBLY

TOP VIEW



71

NOTE: For nuts, washers and lockwashers - see page 94



72

REF. NO. PART NO. NO. REQ'D. DESCRIPTION

* 4 77247 1 Magnet

* 5 77248 1 Sensor, Pickup

*18 D25790 1 Bracket, Agitator Sensor Mtg.

*19 71942 3 Screw, # 14 x 3/4”

*20 D24255 1 Pipe, Agitator Sensor Spider

21 D24260 1 Pipe, Agitator Sensor Grain Wall

22 D22130 1 Collar Set

23 72836 1 Coupler, 1/2”

24 73159 1 Elbow, 3/8” Conduit

*25 71688 1 Screw, #10 x 3/4”

*26 D25900 1 Angle, Agitator Sensor Mtg.

27 S28033 1 Sprocket, Agitator

* Micro-Pro Only



73



74



75



76

AUGER ASSEMBLY



77

NOTE: For nuts, washers and lockwashers - see page 94

FRAME ASSEMBLY

REF. NO. PART NO. QTY DESCRIPTION

1 D26020 1 Upper Stub Shaft

2 D21161H 1 2” Flange Bearing

3 D26091 1 Head Baffle, Side

4 D26190 1 Head Baffle, Spout Cover

5 D26013 1 Swivel Head

6 D36111 1 Auger Tube (Top Section)

7 D26162 2 Inspection Hole Cover

8 D36131 1 Flighting (Top Section)

9 D26200 1 Head Baffle, Spout

10 D36071 1 Spout

11 D36081 1 Spout Control Handle

12 D26150 1 Stub Connecting Shaft

13 D26170 1 Split Auger Support

14 D26057 2 Clamp Brace

15 D41030 2 Cleaning Attachment Band

16 D26220 1 Grain Cleaner Hole Cover

17 D36121 1 Auger Tube (Bottom Section)

18 D26065 2 Clamp, Support (At Spider)

19 D36141 1 Flighting (Bottom Section)

20 72424 1 2” Washer

21 D26101 1 Lower Stub Shaft

22 73417 1 1/2” x 1/2” x 1-1/2” key

23 76090 1 Sheave 1C 18.0 L/SF Hub

24 76045 1 Hub 2” SF

25 69503 1 Snap Ring

26 71113 1 Capscrew, 1/2” x 4-1/2”

27 D57155 1 Tube, 1” x 1/2” x 3-3/4”

28 O3518 1 Grip, 1” I.D. Rubber

29 72379 1 Nut, 1/2” Lock

30 73520 8 Capscrew, 5/8” x 3-1/2”

31 71329 6 Carriage Bolt, 1/2” x 1-1/2”

32 71056 10 Capscrew, 3/8” x 2”

33 71054 4 Capscrew, 3/8” x 1-1/2”

34 71052 10 Capscrew, 3/8” x 1”

35 71825 24 1/4” x 20 x 3/4” Slotted Head Machine Screw

DA26000 Head Baffle Assy. (Includes Items 1,9, 25, 26 & 27)



78



79



80



81

* Micro-Pro Only

OUTSIDE SKIN ASSEMBLY

REF. NO. PART NO. NO. REQ’D DESCRIPTION

1 D34260 5 Outside Sheet 46” x 113 1/2” Fine Perforated, Coated
1 D34300 5 Outside Sheet Standard Coated
2 D34240 1 Outside Sheet with Hole Fine Perforated, Coated
2 D34280 1 Outside Sheet Standard Coated
4 D24040 1 Cap Ring
5 D24050 6 Ring Holder
7 D24072 4 Auger Brace
8 D24080 1 Spout Control Catch
9 D24091 2 Spout Support

10 D34250 1 Outside Sheet w/Hole for Grain Cleaner - Fine Perf., Coated
11 D24110 1 Rim Connector
*12 D24240 1 Grain Temperature Capillary Support Bracker
12 D24131 1 Bracket, Grain Capillary
13 71822 192 1/4” - 20 x 3/8” Slotted HD Machine Screw
15 71825 16 1/4” - 20 x 3/4” Slotted HD Machine Screw
16 71823 85 1/4” - 20 x 1/2” Slotted HD Machine Screw
22 73159 2 Elbow, 3/8 Liquidite
*23 D25267 1 Liquidite Conduit
23 D54191 1 Conduit
26 D24210 1 Cover Plate

73966 1 Logo, GT
D22491 1 Bracket, Conduit



82



83



84

LOADING HOPPER & DRIVE ASSEMBLY



85
NOTE: For nuts, washers and lockwashers - see page 94

21 76089 1 Sheave, 2B6.6 L/SDS HUB

76084 1 HUB QD SDS 1”

22 76089 1 Sheave, 2B6.6 L/SDS HUB

76007 1 HUB, 1.5” SDS



86



87



88

REF. NO. PART NO. NO. REQ'D. DESCRIPTION

1 D22917 1 Frame

2 D22916 2 Channel, Motor Mount

3 D52213 1 Motor, 20 HP TEFC

4 76001 1 Sheave, 19.4” Less Hub

5 76011 1 Hub, 1 1/2” SK

6 D32990 1 Belt, B90 (Set of 3)

7 76012 1 Sheave, 5.2” Less Hub

8 76014 1 Hub, 1-5/8” SD

9 D32670 2 Bracket, Belt Guard

10 D59430 1 Guard

11 D32660 1 Mount, Belt Guard

12 42-510050 1 Key, 3/8” sq x 2” Long

13 71825 4 Screw, 1/4-20 x 3/4 Machine

14 71052 4 Capscrew, 3/8” x 1” Hex

15 71060 2 Capscrew, 3/8” x 3” Hex

16 71061 6 Capscrew, 3/8” x 3 1/2” Hex

17 71988 1 Capscrw, 1/2” x 6” Full Thread

19 72210 12 Nut, 3/8” Hex

20 72212 2 Nut, 1/2” Hex

21 72382 4 Nut, 1/4” Whiz Lock

24 72440 12 Washer, 3/8” Spring Lock

25 72412 1 Plate, Mounting

28 D22910 1 Plate, Mounting

100 502053 1 Strap, Mounting - Side Motor Mount



89



90


